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RF EXPOSURE REPORT 

 
 

FCC Applicant: Amp Fit, Inc. 
651 N. Broad St. Suite 308,Middletown,Delaware,United 
States 19709  

Manufacturer: SRS Technology Co. Ltd. 
No. 39, Shalun, Anding Dist., Tainan City 745002 

Product Name: amp 

Brand Name: amp 

Model No.: amp 

FCC ID 2BG7RAMP  

Issue Date: May 14, 2024 

Date of Test: Jun. 16, 2024 

Date of EUT Received: Sep. 19, 2024 

Approved By  

 

 
John Yeh  

We hereby certify that: 

The above equipment was evaluated by SGS Taiwan Ltd. The evaluation in this report is in 

compliance with FCC Rule Part §2.1091, KDB 447498 D01 v06, KDB 680106 D01v04. 

The results of this report relate to the specific sample identified in this report. 
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1 DESCRIPTION OF EQUIPMENT UNDER TEST (EUT) 

1.1 Product Description 

Product Name: amp 

Brand Name: amp 

Model No.: amp 

 
 

1.2 Evaluation site 

Laboratory Site Address  

FCC 

Designation 

number 

ISED 

Company 

Number 

CAB 

Identifier 

SGS Taiwan Ltd. 

Central RF Lab. 

(TAF code 3702) 

☐ 
No. 134, Wu Kung Road, New Taipei 

Industrial Park, Wuku District, New 

Taipei City, 24803, Taiwan. 

TW0027 4620A 

TW3702 
☒ 

No. 2, Keji 1st Rd., Guishan Township, 

Taoyuan County, 333 Taiwan. 
TW0028 4620E 

☐ 
1F, No. 8, Alley 15, Lane 120, Sec. 1, 

Nei Hu Road, Neihu District, Taipei 

City, 222 Taiwan. 

TW0029 23862 

 
  



 

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
除非另有說明，此報告結果僅對測試之樣品負責，同時此樣品僅保留90天。本報告未經本公司書面許可，不可部份複製。 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format 
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.  Attention is drawn to the limitation of liability, indemnification and jurisdiction issues 
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The 
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot 
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be 
prosecuted to the fullest extent of the law. 

                  SGS Taiwan Ltd.   No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五工路 134號 

         台灣檢驗科技股份有限公司   t (886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw 

   Member of SGS Group 

 

Report No.: TESA2405000309E5 

Page: 5 of 9 

2 MAXIMUM PERMISSIBLE EXPOSURE (MPE) 

2.1 Standard Applicable 

According to KDB 680106 D01 Wireless Power Transfer v04. 

RF exposure potential to users and bystanders is expected to vary according to factors inherent 

to the design of individual systems, which generally requires different evaluation considerations 

to show compliance. 

When exposure concerns arise; for example, due to evolving products and operations, RF 

exposure evaluation may be requested under the provisions of Sections 1.1307 (c) and (d) to 

determine compliance. Because of significant variations in design and operating characteristics, 

the procedures required to evaluate RF exposure compliance for wireless power transfer are 

considered according to the exposure potentials of individual implementations 

The RF exposure requirements must be determined in conjunction with the device operating 

characteristics, according to the mobile and portable exposure requirements in Sections 2.1091 

and 2.1093 of the rules. SAR and MPE limits do not cover the frequency range for wireless 

power transfer applications which operate below 100 kHz and 300 kHz respectively; therefore, 

RF exposure compliance needs to be determined with respect to Sections 1.1307 (c) and (d) of 

the FCC rules. 

 

The RF exposure limits, as set forth in § 1.1310, do not cover the frequency range below 100 

kHz for Specific Absorption Rate (SAR) and below 300 kHz for Maximum Permitted Exposure 

(MPE). In addition, present limitations of RF exposure evaluation systems prevent an accurate 

evaluation of SAR below 4 MHz. For these reasons, a specific MPE-based RF Exposure 

compliance procedure for devices operating in the aforementioned low-frequency ranges has 

been set in place. This procedure is applicable to Equipment Authorization of all RF devices, thus 

including, but not limited to, Part 18 and WPT devices. 

Accordingly, for § 2.1091-Mobile devices, the MPE limits between 100 kHz to 300 kHz are to be 

considered the same as those at 300 kHz in Table 1 of § 1.1310, that is, 614 V/m and 1.63 A/m, 

for the electric field and magnetic field, respectively. For § 2.1093-Portable devices below 4 MHz 

and down to 100 kHz, the MPE limits in § 1.1310 (with the 300 kHz limit applicable all the way 

down to 100 kHz) can be used for the purpose of equipment authorization in lieu of SAR 

evaluations. 

For all the cases mentioned above, E and H measurements should be made from all sides of the 

transmitter, along all the principal axes defined with respect to the orientation of the transmitting 

element (e.g., coil or antenna). When clearly demonstrated, symmetry considerations may be 

used to reduce the amount of testing. Furthermore, for “low-frequency” loop/coil emitting 

structures that lead to dominant H-field near-field emissions (i.e., with E/H ratio less than 1/10 of 

the 377-ohm free space wave impedance, typically frequencies less than 1 MHz), only H-field 

measurements are sufficient for demonstrating MPE limit compliance. 
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2.2  Limits for Maximum Permissive Exposure (MPE) 

For § 2.1091-Mobile devices, the MPE limits between 100 kHz to 300 kHz are to be 
considered the same as those at 300 kHz in Table 1 of § 1.1310, that is, 614 V/m and 1.63 
A/m, for the electric field and magnetic field, respectively.. 
 

 

2.3 The Worst Charging Condition: 

Ancillary Equipment  Charging Condition Verdict 

Load Full Loading PASS 

Load 99% Loading PASS 

Load 50% Loading PASS 

Load 1% Loading PASS 

Note: For Wireless Power Consortium Qi specification, a lower operating frequency or 
high duty cycle result in the transfer of a higher amount of power and charging 
current. 

 

2.4 Measurement Procedure: 

E and H measurements should be made from all sides of the transmitter, along all the principal 
axes defined with respect to the orientation of the transmitting element (e.g., coil or antenna). 
The E-field and H-field strengths, at 20 cm surrounding the device surface, are demonstrated to 
be less than 50% of the applicable MPE limit, per KDB 447498, Table 1. 
Measurements should be made from all sides and the top of the primary/client pair, with the 
20 cm measured from the center of the probe(s) to the edge of the device. 
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2.5 Measurement Equipment Used: 

 

 
 
 

2.6 Test Set-up: 

 

 
 

  

Manufacturer Device Type Serial number
Date of last

calibration

Date of next

calibration

Narda EHP-200AC
3 kHz~30

MHz
180ZX11018 Jun/11/2024 Jun/10/2025

Narda Software

EHP-200 TS

1.94

28/08/2020

N/A
Calibration not

required

Calibration not

required

Equipment List

EUTLeft

Front

Top

Back

Right

Bottom

Distance 20 cm

Meter

Probe
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2.7 Maximum Permissible Exposure (MPE) Evaluation: 

 
360K 

 
  

Loading % Test position Test Distance
E-Field Strength

(V/m)

E-Field Strength

Limit (V/m)
Pass / Fail

H-Field Strength

(A/m)

H-Field Strength

Limit (A/m)
Pass / Fail

Front 20 cm 1.1411 614 Pass 0.0034 1.63 Pass

Back 20 cm 3.6967 614 Pass 0.0113 1.63 Pass

Left 20 cm 1.4730 614 Pass 0.0036 1.63 Pass

Right 20 cm 2.3530 614 Pass 0.0072 1.63 Pass

Top 20 cm 10.8710 614 Pass 0.0227 1.63 Pass

Bottom 20 cm 1.8931 614 Pass 0.0048 1.63 Pass

Front 20 cm 1.2230 614 Pass 0.0033 1.63 Pass

Back 20 cm 3.9620 614 Pass 0.0109 1.63 Pass

Left 20 cm 1.5787 614 Pass 0.0035 1.63 Pass

Right 20 cm 2.5219 614 Pass 0.0069 1.63 Pass

Top 20 cm 10.6444 614 Pass 0.0200 1.63 Pass

Bottom 20 cm 2.0290 614 Pass 0.0046 1.63 Pass

Front 20 cm 1.1891 614 Pass 0.0034 1.63 Pass

Back 20 cm 3.8523 614 Pass 0.0113 1.63 Pass

Left 20 cm 1.5350 614 Pass 0.0036 1.63 Pass

Right 20 cm 2.4521 614 Pass 0.0072 1.63 Pass

Top 20 cm 10.3497 614 Pass 0.0207 1.63 Pass

Bottom 20 cm 1.9728 614 Pass 0.0048 1.63 Pass

Front 20 cm 1.1917 614 Pass 0.0035 1.63 Pass

Back 20 cm 3.8608 614 Pass 0.0116 1.63 Pass

Left 20 cm 1.5384 614 Pass 0.0038 1.63 Pass

Right 20 cm 2.4575 614 Pass 0.0074 1.63 Pass

Top 20 cm 10.3726 614 Pass 0.0214 1.63 Pass

Bottom 20 cm 1.9772 614 Pass 0.0049 1.63 Pass

Maximum Permissible Exposure

Full

99

50

1
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127.7K 

 
 
 
 

~ End of Report ~ 

Loading % Test position Test Distance
E-Field Strength

(V/m)

E-Field Strength

Limit (V/m)
Pass / Fail

H-Field Strength

(A/m)

H-Field Strength

Limit (A/m)
Pass / Fail

Front 20 cm 1.6755 614 Pass 0.0043 1.63 Pass

Back 20 cm 5.4288 614 Pass 0.0144 1.63 Pass

Left 20 cm 2.1629 614 Pass 0.0046 1.63 Pass

Right 20 cm 3.4551 614 Pass 0.0091 1.63 Pass

Top 20 cm 14.5831 614 Pass 0.0264 1.63 Pass

Bottom 20 cm 2.7788 614 Pass 0.0061 1.63 Pass

Front 20 cm 1.5837 614 Pass 0.0040 1.63 Pass

Back 20 cm 5.1305 614 Pass 0.0132 1.63 Pass

Left 20 cm 2.0443 614 Pass 0.0042 1.63 Pass

Right 20 cm 3.2657 614 Pass 0.0084 1.63 Pass

Top 20 cm 13.7838 614 Pass 0.0242 1.63 Pass

Bottom 20 cm 2.6274 614 Pass 0.0056 1.63 Pass

Front 20 cm 1.6223 614 Pass 0.0035 1.63 Pass

Back 20 cm 5.2556 614 Pass 0.0118 1.63 Pass

Left 20 cm 2.0941 614 Pass 0.0038 1.63 Pass

Right 20 cm 3.3453 614 Pass 0.0075 1.63 Pass

Top 20 cm 14.1199 614 Pass 0.0216 1.63 Pass

Bottom 20 cm 2.6914 614 Pass 0.0050 1.63 Pass

Front 20 cm 1.5557 614 Pass 0.0039 1.63 Pass

Back 20 cm 5.0399 614 Pass 0.0128 1.63 Pass

Left 20 cm 2.0082 614 Pass 0.0041 1.63 Pass

Right 20 cm 3.2080 614 Pass 0.0082 1.63 Pass

Top 20 cm 13.5402 614 Pass 0.0236 1.63 Pass

Bottom 20 cm 2.5809 614 Pass 0.0054 1.63 Pass

1

Maximum Permissible Exposure

Full

99

50


